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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL assumes no responsibility for the data provided by the Customer, any
statements, inferences or generalizations drawn by the customer or others from the reports issued by BTL.
This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

Standard(s) Section Description Test Result | Judgement | Remark
15.207 AC Power Line Conducted Emissions | - N/A NOTE (3)
15.205 APPENDIX A
15.209 Radiated Emissions APPENDIX B Pass | -
15.247(d) APPENDIX C
15.247(a) Bandwidth APPENDIX D Pass | -
15.247(b) Output Power APPENDIX E Pass | -
15.247(e) Power Spectral Density APPENDIX F Pass | -
15.247(d) Antenna conducted Spurious Emission | APPENDIX G Pass | -——
15.203 Antenna Requirement | - Pass | -

Statement of Conformity

The statement of conformity is based on the binary decision rule according to IEC Guide 115 and ILAC G8
"simple acceptance" principle. Without considering measurement uncertainty, its specific risk is less than 50%
PFA. (PFA: Probability of False Accept)

NOTE:

(1) "N/A” denotes test is not applicable in this Test Report.
(2) The report format version is TP.1.1.1.
(3) This is a DC input device.

Project No.: 2502T154

Page 6 of 129

Report Version: R01




y
3 L L Report No.: BTL-FCCP-3-2502T154

1.1 TEST FACILITY

The test locations stated below are under the TAF Accreditation Number 0659.
The test location(s) used to collect the test data in this report are:
No. 68-1, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan
(FCC DN: TW0659)
O Co05 O CB08 O CBM!M O SR10 SR11
No. 72, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan
(FCC DN: TW0659)
O Co6 CB21 O CB22

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.

A. Radiated emissions test :

Test Site Measurerlgent Frequency U (dB)
ange

0.03 GHz ~ 0.2 GHz 4.17

0.2 GHz ~1 GHz 4.72

1 GHz ~ 6 GHz 5.21

CcB21 6 GHz ~ 18 GHz 5.51

18 GHz ~ 26 GHz 3.69

26 GHz ~ 40 GHz 4.23

B. Conducted test:

Test ltem U,(dB)
Occupied Bandwidth 0.5334
Qutput Power 0.3669
Power Spectral Density 0.6591
Conducted Spurious emissions 0.5416
Conducted Band edges 0.5348

NOTE:
Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare the
compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test ltem Environment Condition Test Voltage Tested by
Radiated emissions below 1 GHz Refer to data DC 48V Mark Wang
Radiated emissions above 1 GHz Refer to data DC 48V Mark Wang
Bandwidth 22.3°C, 61 % DC 48V Ken Lan
Output Power 23.9°C, 47 % DC 48V Ken Lan
Power Spectral Density 22.3°C,61% DC 48V Ken Lan
Antenna conducted Spurious Emission 22.3°C, 61 % DC 48V Ken Lan
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1.4 DUTYCYCLE

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

Remark Delta 2 Delta 3 On Time/Period | 10 log(1/Duty Cycle)
Mode ON Numbers | On Time (B) | Period (ON+OFF) Duty Cycle Duty Factor
(ms) (ON) (ms) (ms) (%) (dB)
IEEE 802.11b 5.260 1 5.260 5.260 100.00% 0.00
IEEE 802.11g 2.064 1 2.064 2.112 97.73% 0.10
IEEE 802.11n (HT20) 1.180 1 1.180 1.180 100.00% 0.00
IEEE 802.11n (HT40) 5.380 1 5.380 5.460 98.53% 0.06
IEEE 802.11ax (HE20) 1.700 1 1.700 1.700 100.00% 0.00
IEEE 802.11ax (HE40) 5.420 1 5.420 5.480 98.91% 0.05
IEEE 802.11b IEEE 802.11¢g
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IEEE 802.11ax (HE20) IEEE 802.11ax (HE40)
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For RU Configuration:
Remark Delta 1 Delta 2 On Time/Period | 10 log(1/Duty Cycle)
Mode ON Numbers | On Time (B) | Period (ON+OFF) Duty Cycle Duty Factor
(ms) (ON) (ms) (ms) (%) (dB)
IEEE 802.11ax (HE20) 2.730 1 2.730 2.770 98.56% 0.06
IEEE 802.11ax (HE40) 1.372 1 1.372 1.436 95.54% 0.20
IEEE 802.11ax (HE20) IEEE 802.11ax (HE40)
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2 GENERAL INFORMATION

2.1 DESCRIPTION OF EUT

(1) 8 inch Touch Screen Table top

Equipment (2) 10.1 inch Touch Screen Table top
(1) M202404005

Model Name (2) M202404006

Brand Name CRESTRON

Model Difference

M202404005: Screen size 8 Inch Table top.
M202404006: Screen size 10.1 Inch Table top

Power Source

DC voltage supplied from PoE.

Power Rating

Input 48 VDC 350mA (802.3at type 1)
Input 48 VDC 600mA (802.3at type 2)

Products Covered

N/A

Operation Band

2400 MHz ~ 2483.5 MHz

Operation Frequency

2412 MHz ~ 2462 MHz

Modulation Technology

IEEE 802.11b: DSSS
IEEE 802.11g: OFDM
IEEE 802.11n: OFDM
IEEE 802.11ax: OFDMA

Transfer Rate

IEEE 802.11b: 11/5.5/2/1 Mbps

IEEE 802.11g: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 300 Mbps

IEEE 802.11ax: up to 573.6 Mbps

Maximum Output Power

IEEE 802.11b: 22.34 dBm (0.1714 W)

IEEE 802.11g: 22.35 dBm (0.1720 W)

IEEE 802.11n (HT20): 25.95 dBm (0.3935 W)
IEEE 802.11n (HT40): 25.55 dBm (0.3592 W)
IEEE 802.11ax (HE20): 27.12 dBm (0.5147 W)
IEEE 802.11ax (HE40): 26.54 dBm (0.4508 W)

Test Software Version

Qualcomm Radio Control Toolkit Version 4.0.00203.0

Test Model

M202404006

Sample Status

Engineering Sample

EUT Modification(s)

N/A

NOTE:

(2) Channel List:

(1) The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.

Channel Fr?l\q/ltlj_'ezr;cy Channel Fr?l\(jltﬁezr;cy Channel Fr?&l;lezr;cy
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447
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(3) Table for Filed Antenna:
For Screen size 8 Inch Table top:

Frequency Gain

Antenna| Manufacture Part number Type Connector (MHz) (dBi)
2420-2480 0.65
SHENZHEN 5150-5250 3.97

SUNWAY 5750-5850 4.23

Main 1100016748 FPC I-PEX 5950-6450 4.60
COMMUNICATIO 6450-6550 3.47

N CO., LTD. 6550-6850 3.47
6850-7150 2.41
2420-2480 2.19
SHENZHEN 5150-5250 3.06

5750-5850 | 5.65

Aux SUNWAY 1100016749 FPC I-PEX 5950-6450 | 4.73
COMMUNICATIO

N CO. LTD. 6450-6550 | 2.83

' 6550-6850 | 3.76

6850-7150 | 3.76

For Screen size 10 Inch Table top:

Frequency Gain

Antenna| Manufacture Part number Type Connector (MHz) (dBi)
2420-2480 2.41
o |12

SUNWAY -

Main 1100016748 FPC I-PEX 5950-6450 3.54
COMMUNICATIO 6450-6550 357

N CO,, LTD. 6550-6850 3.57

6850-7150 | 2.78

2420-2480 1.72

SHENZHEN 27508650 | 422
SUNWAY :

Aux 1100016749 FPC I-PEX 5950-6450 4.77
COMMUNICATIO 6450-6550 56

N CO., LTD. 6550-6850 5.96
6850-7150 5.96

NOTE:

(a) Antenna gain higher is used for testing.

(b) The EUT incorporates a MIMO function. Physically, the EUT provides two completed transmitters
and receivers (2T2R).

(c) Directional Gain = 10log [(106"20 + 10220+ + 10C"20)2/Nant] = 5.31 dBi < 6 dBi.
Thus,
The Direction gain is less than 6 dBi, so conducted power and power spectral density limits will not
be reduced.

(4) The above Antenna information are derived from the antenna data sheet provided by manufacturer and
for more detailed features description, please refer to the manufacturer's specifications, the laboratory
shall not be held responsible.

(5) Operating Mode and Antenna Configuration

TX Mode
Operating Mode 2%
IEEE 802.11b V (Main +Aux)
IEEE 802.11g V (Main +Aux)
IEEE 802.11n (HT20) V (Main +Aux)
IEEE 802.11n (HT40) V (Main +Aux)
IEEE 802.11ax (HE20) V (Main +Aux)
IEEE 802.11ax (HE40) V (Main +Aux)

Project No.: 2502T154 Page 11 of 129 Report Version: RO1



y
3 L L Report No.: BTL-FCCP-3-2502T154

2.2 TEST MODES

Test Items Test mode Channel Note
Transmitter Radiated Emissions
(below 1GHz) IEEE 802.11b 06 -
IEEE 802.11b
IEEE 802.11¢g 01/11
Transmitter Radiated Emissions IEEE 802.11n (HT20) Bandedge
(above 1GHz) |EEE 802.11ax (HE20)
IEEE 802.11n (HT40)
IEEE 802.11ax (HE40) 03/09
IEEE 802.11b
IEEE 802.11g 01/06/11
Transmitter Radiated Emissions IEEE 802.11n (HT20) Harmonic
(above 1GHz) |IEEE 802.11ax (HE20)
IEEE 802.11n (HT40) 03/06/09
IEEE 802.11ax (HE40)
Transm|t(t:g§/aed|1aa;[gc|i_§)mlssmns \EEE 802.11b 06 i
IEEE 802.11b
Bandwidth & IEEE 802119 01/06/11
Output Power & IEEE 802.11n (HT20)
Power Spectral Density & IEEE 802.11ax (HE20)
Antenna conducted Spurious Emission IEEE 802.11n (HT40)
03/06/09
IEEE 802.11ax (HE40)

NOTE:

(1) For radiated emission band edge test, both Vertical and Horizontal are evaluated, but only the worst case
(Horizontal) is recorded.

(2) All X,Y and Z axes are evaluated, but only the worst case (X axis) is recorded.

(3) The output power and power spectral density of all supported configurations of Full and Partial RU were
all tested and recorded in the report, for other test items only the worst RU mode was tested and
recorded.
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2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED
Equipment letters and Cable numbers refer to item numbers described in the tables of clause 2.4.
! 2
NB (B) EUT POE(A)
2.4 SUPPORT UNITS
ltem| Equipment Brand Model No. Series No. Remarks
A PoE NETGEAR GS305EPP N/A Supplied by test requester
B NB dyna Portege-X40 G N/A Furnished by test lab.
ltem Shielded Ferrite Core Length Cable Type Remarks
1 N/A N/A 1.5m TypeC to TypeC Furnished by test lab.
2 N/A N/A 1m RJ45 Supplied by test requester
Project No.: 2502T154 Page 13 of 129 Report Version: R01



3L

Report No.: BTL-FCCP-3-2502T154

3.1 LIMIT

has to be followed.

3 RADIATED EMISSIONS TEST

In case the emission fall within the restricted band specified on 15.205, then the 15.209 limit in the table below

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSIONS MEASUREMENT (Above 1000 MHz)

Radiated Emissions

Frequency (dBuV/m) Measurement Distance
Wiln) Peak Average (s
Above 1000 74 3

NOTE:

Calculation example:

(1) The limit for radiated test was performed according to FCC CFR Title 47, Part 15, Subpart C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).
(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

(Emission in restricted band)

Reading Level Correct Factor Measurement Value
(dBuV) (dB/m) (dBuV/m)
41.91 -8.36 = 33.55
Measurement Value Limit Value Margin Level
(dBpV/m) (dBpV/m) (dB)
33.55 43.50 = -9.95
Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,

1MHz / 1/T for Average

Spectrum Parameter

Setting

Attenuation

Auto

Start ~ Stop Frequency

9KHz~90KHz for PK/AVG detector

Start ~ Stop Frequency

90KHz~110KHz for QP detector

Start ~ Stop Frequency

110KHz~490KHz for PK/AVG detector

Start ~ Stop Frequency

490KHz~30MHz for QP detector

Start ~ Stop Frequency

30MHz~1000MHz for QP detector

Project No.: 2502T154
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i

a.

3.2 TEST PROCEDURE

The measuring distance of 1 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 30MHz)

The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1GHz)

The height of the equipment or of the substitution antenna shall be 0.8 m or 1.5 m, the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to
heights find the maximum reading (used Bore sight function).

The receiver system was set to peak and average detect function and specified bandwidth with maximum
hold mode when the test frequency is above 1GHz.

The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak reading
compliance with the QP Limits and then QP Mode measurement didn‘t perform. (below 1GHz)

All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed to
meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t perform.
(above 1GHz)

For the actual test configuration, please refer to the related ltem — EUT TEST PHOTO.

3.3 DEVIATION FROM TEST STANDARD
No deviation.

3.4 TEST SETUP

9 kHz to 30 MHz

A

Ground Plane

-Receiver
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30 MHz to 1 GHz

A
11-4 m
3m v
e, 1
| EUT |
\ T ] 1 m
= 10.8 m
v hﬁ
Ground Plane
Receiver I} Amp.

Above 1 GHz

p.?m
LT

0.8 m

Ground Plane

3.5 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.
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3.6 TEST RESULT -9 KHZ TO 30 MHZ
Please refer to the APPENDIX A.

3.7 TEST RESULT - 30 MHZ TO 1 GHZ
Please refer to the APPENDIX B.

3.8 TEST RESULT - ABOVE 1 GHZ
Please refer to the APPENDIX C.

NOTE:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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4 BANDWIDTH TEST

41 LIMIT

Section Test Item Limit
15.247(a) 6 dB Bandwidth 500 kHz

4.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

4.3 DEVIATION FROM TEST STANDARD

No deviation.

4.4 TEST SETUP

EUT SPECTRUM
ANALYZER

4.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
4.6 TEST RESULT

Please refer to the APPENDIX D.
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51 LIMIT

5 OUTPUT POWER TEST

Section

Test Item

Limit

15.247(

b)

Maximum Output Power

1 Watt or 30dBm

diagram below.

No deviation.

5.4 TEST SETUP

5.2 TEST PROCEDURE

EUT

5.3 DEVIATION FROM TEST STANDARD

5.6 TEST RESULT

5.5 EUT OPERATING CONDITIONS

Please refer to the APPENDIX E.

a. The EUT was directly connected to the peak power analyzer and antenna output port as show in the block

b. The maximum peak conducted output power was performed in accordance with FCC KDB 558074 D01
15.247 Meas Guidance.

c. Subclause 11.9.1.1 of ANSI C63.10 is applied. The maximum peak conducted output power may be
measured using a broadband peak RF power meter.
The power meter shall have a video bandwidth that is greater than or equal to the DTS bandwidth and
shall use a fast-responding diode detector.

Power Sensor

The EUT was programmed to be in continuously transmitting mode.

Peak Power Analyzer

Project No.: 2502T154
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6 POWER SPECTRAL DENSITY

6.1 LIMIT
Section Test Item Limit
y . 8 dBm
5.247(e) Power Spectral Density (in any 3 kHz)

6.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Spectrum Setting: RBW = 3 kHz, VBW = 10 kHz, Sweep time = Auto.

6.3 DEVIATION FROM TEST STANDARD

No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULT

Please refer to the APPENDIX F.
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7 ANTENNA CONDUCTED SPURIOUS EMISSIONS TEST
71 LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
device is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz bandwidth
within the band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided that the transmitter demonstrates compliance with the peak conducted
power limits.

7.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Spectrum Setting: RBW = 100 kHz, VBW=300 kHz, Sweep time = Auto.

c. Offset = antenna gain + cable loss.

7.3 DEVIATION FROM TEST STANDARD

No deviation.

7.4 TEST SETUP

EUT SPECTRUM
ANALYZER

7.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
7.6 TEST RESULT

Please refer to the APPENDIX G.
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8 LIST OF MEASURING EQUIPMENTS

Radiated Emissions

Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Preamplifier EMCI EMC330N 980850 2024/9/5 | 2025/9/4
2 Preamplifier EMCI EMC118A45SE 980819 2025/3/5 | 2026/3/4
3 | Pre-Amplifier EMCI EMC184045SE 980907 2024/9/4 | 2025/9/3
4 Preamplifier EMCI EMCO001340 980579 2024/9/4 | 2025/9/3
5 | TestCable EMCI EMCH O‘SSM'1 001 180809 2025/3/5 | 2026/3/4
6 | TestCable EMCI EMCH g‘(‘)bSOM'SM' 220322 2025/3/5 | 2026/3/4
7 | TestcCable EMCI EMCH %bSOM'SM' 220324 2025/3/5 | 2026/3/4
g | FEXASignal keysight N9020B MY57120120 | 2025/2/19 | 2026/2/18
Analyzer
9 Loop Ant Electro-Metrics | EMCI-LPAGOO 291 2024/9/9 | 2025/9/8
10 | Horn Antenna RFSPIN DRH18-E 211202A18EN | 2024/5/9 | 2025/5/8
11 Horn Ant Schwarzbeck | BBHA 9170D 1136 2024/5/17 | 2025/5/16
12 | Logbicon Schwarzbeck | VULB9168 1369 2024/6/14 | 2025/6/13
13 | 6dB Attenuator EMCI EMCI-N-6-06 AT-06001 2024/6/14 | 2025/6/13
14 | TestCable EMCI o Ul 220329 2025/3112 | 2026/3/11
15 |  Test Cable EMCI EMCTOZ MV 200327 2025/3/112 | 2026/3/11
Measurement EZ_EMC
16 Softvars EZ (Version N/A N/A N/A
NB-03A1-01)
Bandwidth
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP 40 100129 2024/3/27 | 2025/3/26
Analyzer
Output Power
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 | PeakPower Keysight 8990B MY51000517 | 2024/3/12 | 2025/3/11
Analyzer
2 | Power Sensor Keysight N1923A MY58310005 | 2024/3/12 | 2025/3/11
Power Spectral Density
Kind of . Calibrated Calibrated
ltem Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP 40 100129 2024/3/27 | 2025/3/26
Analyzer
Antenna conducted Spurious Emission
Kind of . Calibrated Calibrated
ltem Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP 40 100129 2024/3/27 | 2025/3/26
Analyzer
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Remark: “N/A” denotes no model name, no serial no. or no calibration specified.
All calibration period of equipment list is one year.
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9 EUT TEST PHOTO

Please refer to document Appendix No.: TP-2502T154-FCCP-1 (APPENDIX-TEST PHOTOS).

10 EUT PHOTOS

Please refer to document Appendix No.: EP-2502T154-1 (APPENDIX-EUT PHOTOS).
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APPENDIX A RADIATED EMISSIONS -9 KHZ TO 30 MHZ
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/31
Test Frequency 2437MHz Polarization Vertical
Temp 21°C Hum. 60%
150.0 dBuV/m
140 \
120
110
100
90
80
70
60 1
X
50
40
30
200
0003  0.02 0.04 0.05 0.07 0.08 0.09 0.11 0.12 0.15  MHz
No. Mk. Freq. Reading Correct Measure-  Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 * 0.0442 32.76 24.75 57.51 133.78 -76.27 AVG
REMARKS:
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Test Mode IEEE 802.11b Test Date 2025/3/31
Test Frequency 2437MHz Polarization Vertical
Temp 21°C Hum. 60%

1200 dBu¥/m

110
100
90

|

70

60

50

40

30 4 ® 3
20 X i
4 5 b
10 ® ®
0
-10.0
0.150 314 6.12 9.10 12.09 15.08 16.06 21.04 24.03 30,00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 0.2654 21.47 8.99 30.46 118.21 -87.75 AVG
2 * 1.9718 34.04 -1.71 32.33 88.62 -56.29 QP
3 5.9120 29.83 -4.13 25.70 88.62 -62.92 QP
4 8.6084 16.58 -3.38 13.20 88.62 -75.42 QP
5 20.1295 17.92 -3.91 14.01 88.62 -74.61 QP
6 241334 22.26 -3.12 19.14 88.62 -69.48 QP
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/31
Test Frequency 2437MHz Polarization Horizontal
Temp 21°C Hum. 60%
150.0 dBuV/m
140 \
130 \
120
110
100
90
80
70
60 1
X
50
40
30
200
0003  0.02 0.04 0.05 0.07 0.08 0.09 0.11 0.12 0.15  MHz
No. Mk. Freq. Reading Correct Measure-  Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 * 0.0441 33.22 24.78 58.00 133.80 -75.80 AVG
REMARKS:
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Test Mode IEEE 802.11b Test Date 2025/3/31
Test Frequency 2437MHz Polarization Horizontal
Temp 21°C Hum. 60%

1200 dBu¥/m

110

100

90

80

70

60

50

40

30 i
3
20 »
6
10 4 5 X
0 X i
-10.0
0150  3.14 6.12 9.10 12.09 15.08 18.06 21.04 24.03 30.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 0.1500 18.03 13.97 32.00 123.16 -91.16 AVG
2 * 1.6892 29.49 -1.14 28.35 82.12 -53.77 QP
3 5.9110 25.87 -4.13 21.74 88.62 -66.88 QP
4 9.9407 10.01 -3.00 7.01 88.62 -81.61 QP
5 18.0391 9.57 -3.74 5.83 88.62 -82.79 QP
6 24.3961 17.10 -3.06 14.04 88.62 -74.58 QP
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B RADIATED EMISSIONS - 30 MHZ TO 1 GHZ
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Test Mode IEEE 802.11b Test Date 2025/3/31
Test Frequency 2437MHz Polarization Vertical
Temp 21°C Hum. 60%
800 dBuV/m
70
60
50
40 —l—l s
| % | %

30 2 <! g
20
10
0.0

30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz

No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 * 58.2916 47.91 -12.27 35.64 40.00 -4.36 QP

2 116.6856 42.29 -14.56 27.73 43.50 -15.77 peak

3 229.8200 43.28 -14.62 28.66 46.00 -17.34 peak

4 310.3300 44.79 -10.95 33.84 46.00 -12.16 peak

5 499.9973 44.33 -6.55 37.78 46.00 -8.22 peak

6 625.0303 33.38 -3.78 29.60 46.00 -16.40 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 25027154 Page 31 of 129

Report Version: R01




3L

Report No.: BTL-FCCP-3-2502T154

Test Mode IEEE 802.11b Test Date 2025/3/31
Test Frequency 2437MHz Polarization Horizontal
Temp 21°C Hum. 60%
800 dBuV/m
70
60
50
40 — 4
o | & g %
20
10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 58.3240 40.92 -12.27 28.65 40.00 -11.35 QP

2 124.9953 43.42 -13.86 29.56 43.50 -13.94 peak

3 176.5346 43.44 -13.05 30.39 43.50 -13.11 peak

4 * 319.9653 47.63 -10.79 36.84 46.00 -9.16 QP

5 499.9973 43.08 -6.55 36.53 46.00 -9.47 peak

6 750.0310 37.23 -1.55 35.68 46.00 -10.32 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX C RADIATED EMISSIONS - ABOVE 1 GHZ
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/20
Test Frequency 2412MHz Polarization Horizontal
Temp 26°C Hum. 54%
130.0 dBuV/m
120
110
100
90
80
70
60 3
50 2 5
40 f( ;
30
20
10.0
2312000 233200 235200 237200 239200 241200 243200 245200  2472.00 251200 MHz
No. MkK. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 2342.213 54.81 -4.21 50.60 74.00 -23.40 peak

2 2342.213 43.19 -4.21 38.98 54.00 -15.02 AVG

3 2397.613 61.19 -4.14 57.05 74.00 -16.95 peak No Limit
4 2412.000 106.64 -4.13 102.51 74.00 28.51 peak No Limit
5 * 2412.000 103.55 -4.13 99.42 54.00 45.42 AVG No Limit
6 2510.987 54.51 -3.99 50.52 74.00 -23.48 peak

7 2510.987 43.10 -3.99 39.11 54.00 -14.89 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/21
Test Frequency 2462MHz Polarization Horizontal
Temp 24°C Hum. 60%
1300 dBuV/m
120
110
100
90
80
70
60
l| 5
50 Eﬁl ; et Wb A A ! bl
30
20
100
2362.000 2382.00 240200 242200 244200 246200 248200 2502.00  2522.00 2562.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 2366.460 54.34 -4.19 50.15 74.00 -23.85 peak
2 2366.460 43.29 -4.19 39.10 54.00 -14.90 AVG
3 2462.000 107.83 -4.07 103.76 74.00 29.76 peak No Limit
4 * 2462.000 104.52 -4.07 100.45 54.00 46.45 AVG No Limit
5 2514.213 56.05 -3.98 52.07 74.00 -21.93 peak
6 2514.213 43.58 -3.98 39.60 54.00 -14.40 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11g Test Date 2025/3/21
Test Frequency 2412MHz Polarization Horizontal
Temp 24°C Hum. 60%
1300 dBuV/m
120
110 3
100
90
80
70
60
1 |‘u|l C
0 WWMMMW f %MWWNMMMMVM
2 7
40 W W
30
20
100
2312000 233200 235200 237200 239200 241200  2432.00 2452.00  2472.00 2512.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 2373.447 55.22 -4.18 51.04 74.00 -22.96 peak
2 2373.447 43.75 -4.18 39.57 54.00 -14.43 AVG
3 2400.000 68.74 -4.14 64.60 74.00 -9.40 peak No Limit
4 2412.000 108.82 -4.13 104.69 74.00 30.69 peak No Limit
5 * 2412.000 99.95 -4.13 95.82 54.00 41.82 AVG No Limit
6 2497.820 54.84 -4.03 50.81 74.00 -23.19 peak
7 2497.820 43.46 -4.03 39.43 54.00 -14.57 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11g Test Date 2025/3/21
Test Frequency 2462MHz Polarization Horizontal
Temp 24°C Hum. 60%
1300 dBuV/m
120
110 3
b4
100
90
80
70
60 5
J Hh
50 i ﬁ] ! P T
6
40 i "
30
20
100
2362.000 2382.00 240200 242200 244200 246200 248200 2502.00  2522.00 2562.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 2383.280 55.88 -4.16 51.72 74.00 -22.28 peak

2 2383.280 43.09 -4.16 38.93 54.00 -15.07 AVG

3 2462.000 108.60 -4.07 104.53 74.00 30.53 peak No Limit
4 * 2462.000 99.38 -4.07 95.31 54.00 41.31 AVG No Limit
5 2484.193 61.35 -4.04 57.31 74.00 -16.69 peak

6 2484.193 47.61 -4.04 43.57 54.00 -10.43 AVG
REMARKS:
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Test Mode IEEE 802.11n (HT20) Test Date 2025/3/21
Test Frequency 2412MHz Polarization Horizontal
Temp 24°C Hum. 60%

1300 dBu¥/m

120

110

100

90

80

70

60

20 MWWMMMMMWMW ‘ MWW

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

40 >2< ;

30

20

10.0
2312.000 2332.00 2352.00 237200 239200 241200 2432.00 245200  2472.00 2512.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 2371.040 55.96 -4.18 51.78 74.00 -22.22 peak
2 2371.040 43.37 -4.18 39.19 54.00 -14.81 AVG
3 2400.000 73.75 -4.14 69.61 74.00 -4.39 peak No Limit
4 X 2412.000 107.34 -4.13 103.21 74.00 29.21 peak No Limit
5 * 2412.000 97.68 -4.13 93.55 54.00 39.55 AVG No Limit
6 2507.960 55.27 -4.00 51.27 74.00 -22.73 peak
7 2507.960 43.07 -4.00 39.07 54.00 -14.93 AVG

REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/21
Test Frequency 2462MHz Polarization Horizontal
Temp 24°C Hum. 60%
1300 dBuV/m
120
110
3
100 %
90 i
80
70
60
1 |.U.|l 5
1] ﬁ L o ™ m
E
40 i X
30
20
100
2362.000 2382.00 240200 242200 244200 246200 248200 2502.00  2522.00 2562.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 2389.127 55.05 -4.16 50.89 74.00 -23.11 peak
2 2389.127 43.06 -4.16 38.90 54.00 -15.10 AVG
3 2462.000 106.43 -4.07 102.36 74.00 28.36 peak No Limit
4 * 2462.000 96.75 -4.07 92.68 54.00 38.68 AVG No Limit
5 2539.160 55.90 -3.90 52.00 74.00 -22.00 peak
6 2539.160 44.27 -3.90 40.37 54.00 -13.63 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/21
Test Frequency 2422MHz Polarization Horizontal
Temp 24°C Hum. 60%
1300 dBuV/m
120
110
4
100
90
80
70
60
1, 6
Sl TR S AR S S R g b A
2
40 x ;
30
20
100
2222000 2262.00 230200 234200 238200 242200 246200 2502.00  2542.00 2622.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 2388.907 55.93 -4.16 51.77 74.00 -22.23 peak
2 2388.907 46.59 -4.16 42.43 54.00 -11.57 AVG
3 2400.000 66.50 -4.14 62.36 74.00 -11.64 peak No Limit
4 2422.000 104.50 -4.13 100.37 74.00 26.37 peak No Limit
5 * 2422.000 95.18 -4.13 91.05 54.00 37.05 AVG No Limit
6 2599.507 56.23 -3.68 52.55 74.00 -21.45 peak
7 2599.507 42.89 -3.68 39.21 54.00 -14.79 AVG
REMARKS:
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Test Mode IEEE 802.11n (HT40) Test Date 2025/3/21
Test Frequency 2452MHz Polarization Horizontal
Temp 24°C Hum. 60%

1300 dBu¥/m

120

110

100

90

80

70

60

50 WMWMWMVWN MWWMMWWMWWM

40 f{ b
30
20
10.0
2252.000 2292.00  2332.00 237200 241200 245200  2492.00  2532.00  2572.00 2652.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 2271.400 56.10 -4.29 51.81 74.00 -22.19 peak
2 2271.400 43.17 -4.29 38.88 54.00 -15.12 AVG
3 2452.000 105.17 -4.08 101.09 74.00 27.09 peak No Limit
4 * 2452.000 95.58 -4.08 91.50 54.00 37.50 AVG No Limit
5 2647.960 54.83 -3.51 51.32 74.00 -22.68 peak
6 2647.960 44.24 -3.51 40.73 54.00 -13.27 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/21
Test Frequency 2412MHz Polarization Horizontal
Temp 24°C Hum. 60%

1300 dBu¥/m

120

110

100

90

80

70

60

1 o |II i R
R 3T 0 S Ry O S e B e e W gl A e A A
2 7
X

40 »

30

20

10.0
2312.000 2332.00 2352.00 237200 239200 241200 2432.00 245200  2472.00 2512.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment

MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 2364.433 55.30 -4.19 51.11 74.00 -22.89 peak
2 2364.433 43.91 -4.19 39.72 54.00 -14.28 AVG
3 2400.000 73.83 -4.14 69.69 74.00 -4.31 peak No Limit
4 2412.000  108.77 -4.13 104.64 74.00 30.64 peak No Limit
5 * 2412.000 96.98 -4.13 92.85 54.00 38.85 AVG No Limit
6 2504.420 55.57 -4.02 51.55 74.00 -22.45 peak
7 2504.420 43.18 -4.02 39.16 54.00 -14.84 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/21
Test Frequency 2462MHz Polarization Horizontal
Temp 24°C Hum. 60%
1300 dBuV/m
120
110 3
100
90
80
70
60
1 b |15
6
40 >2< x
30
20
100
2362.000 2382.00 240200 242200 244200 246200 248200 2502.00  2522.00 2562.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 2389.980 55.20 -4.15 51.05 74.00 -22.95 peak
2 2389.980 43.11 -4.15 38.96 54.00 -15.04 AVG
3 2462.000  109.09 -4.07 105.02 74.00 31.02 peak No Limit
4 * 2462.000 98.32 -4.07 94.25 54.00 40.25 AVG No Limit
5 2483.600 56.89 -4.04 52.85 74.00 -21.15 peak
6 2483.600 44.77 -4.04 40.73 54.00 -13.27 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/21
Test Frequency 2422MHz Polarization Horizontal
Temp 24°C Hum. 60%

1300 dBu¥/m

120

110

100

90

80

70

60

y.-l | h
50 h1) Wi
2
x ?
b

40

30

20

10.0
2222000 2262.00  2302.00 234200 238200 242200 2462.00 2502.00  2542.00 2622.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 2389.693 57.94 -4.15 53.79 74.00 -20.21 peak
2 2389.693 46.51 -4.15 42.36 54.00 -11.64 AVG
3 2400.000 68.49 -4.14 64.35 74.00 -9.65 peak No Limit
4 2422.000  104.88 -4.13 100.75 74.00 26.75 peak No Limit
5 * 2422.000 94.82 -4.13 90.69 54.00 36.69 AVG No Limit
6 2618.347 55.46 -3.62 51.84 74.00 -22.16 peak
7 2618.347 43.30 -3.62 39.68 54.00 -14.32 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/21
Test Frequency 2452MHz Polarization Horizontal
Temp 24°C Hum. 60%

1300 dBu¥/m

120
110
100
90 x

80

70

60
1 | =

g I T Ry e e R N S e e
2 [
X

40

30

20

10.0
2252.000 2292.00  2332.00 237200 241200 245200  2492.00  2532.00  2572.00 2652.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment

MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 2279.960 55.25 -4.29 50.96 74.00 -23.04 peak
2 2279.960 43.20 -4.29 38.91 54.00 -15.09 AVG
3 2452.000  104.96 -4.08 100.88 74.00 26.88 peak No Limit
4 * 2452.000 93.60 -4.08 89.52 54.00 35.52 AVG No Limit
5 2489.440 55.14 -4.04 51.10 74.00 -22.90 peak
6 2489.440 45.02 -4.04 40.98 54.00 -13.02 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/24
Test Frequency 2412MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 3
X

40
30
20
100

1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over

Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 4824.000 48.37 1.90 50.27 74.00 -23.73 peak

2 * 4824.000 44.67 1.90 46.57 54.00 -7.43 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/24
Test Frequency 2412MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50
1
40 3
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4824.000 42.21 1.90 44 .11 74.00 -29.89 peak
2 * 4824.000 35.14 1.90 37.04 54.00 -16.96 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/24
Test Frequency 2437MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
1
50 2
40
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 4874.000 50.45 2.05 52.50 74.00 -21.50 peak
2 * 4874.000 46.85 2.05 48.90 54.00 -5.10 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/24
Test Frequency 2437MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
3
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 44.44 2.05 46.49 74.00 -27.51 peak
2 * 4874.000 38.64 2.05 40.69 54.00 -13.31 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/24
Test Frequency 2462MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 #
X
40
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment

1 4924.000 47.60 2.20 49.80 74.00 -24.20 peak
2 * 4924.000 44.18 2.20 46.38 54.00 -7.62 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/3/24
Test Frequency 2462MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 d
2
40 X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 46.24 2.20 48.44 74.00 -25.56 peak
2 * 4924.000 38.16 2.20 40.36 54.00 -13.64 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11g Test Date 2025/3/24
Test Frequency 2412MHz Polarization Vertical
Temp 25°C Hum. 64%
130.0 dBuV/m
120
110
100
30
80
70
60
50 &
2
40 v
30
20
10.0
1000.000 2700.00  4400.00 G100.00  7800.00 950000  11200.00 12900.00 14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 4824.000 47 .42 1.90 49.32 74.00 -24.68 peak
2 * 4824.000 36.28 1.90 38.18 54.00 -15.82 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11g Test Date 2025/3/24
Test Frequency 2412MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 3
b
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4824.000 44.71 1.90 46.61 74.00 -27.39 peak
2 * 4824.000 32.20 1.90 34.10 54.00 -19.90 AVG
REMARKS:

Project No.: 2502T154

Page 53 of 129

Report Version: R01




3L

Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11g Test Date 2025/3/24
Test Frequency 2437MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 2
40 1
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m Detector Comment
1 4874.000 34.93 2.05 36.98 74.00 -37.02 peak
2 * 4874.000 46.61 2.05 48.66 54.00 -5.34 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11g Test Date 2025/3/24
Test Frequency 2437MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 .
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 44.55 2.05 46.60 74.00 -27.40 peak
2 * 4874.000 32.34 2.05 34.39 54.00 -19.61 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11g Test Date 2025/3/24
Test Frequency 2462MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 )
.
40 x
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 45.86 2.20 48.06 74.00 -25.94 peak
2 * 4924.000 35.81 2.20 38.01 54.00 -15.99 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11g Test Date 2025/3/24
Test Frequency 2462MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 2
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 44.37 2.20 46.57 74.00 -27.43 peak
2 * 4924.000 33.02 2.20 35.22 54.00 -18.78 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/24
Test Frequency 2412MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
b
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4824.000 43.67 1.90 45.57 74.00 -28.43 peak
2 * 4824.000 31.93 1.90 33.83 54.00 -20.17 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/24
Test Frequency 2412MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
b
40
2
30 %
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4824.000 43.78 1.90 45.68 74.00 -28.32 peak
2 * 4824.000 31.68 1.90 33.58 54.00 -20.42 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/24
Test Frequency 2437MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 43.90 2.05 45.95 74.00 -28.05 peak
2 * 4874.000 31.77 2.05 33.82 54.00 -20.18 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/24
Test Frequency 2437MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 43.71 2.05 45.76 74.00 -28.24 peak
2 * 4874.000 31.77 2.05 33.82 54.00 -20.18 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/24
Test Frequency 2462MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 3
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 44.81 2.20 47.01 74.00 -26.99 peak
2 * 4924.000 31.82 2.20 34.02 54.00 -19.98 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT20) Test Date 2025/3/24
Test Frequency 2462MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 44.66 2.20 46.86 74.00 -27.14 peak
2 * 4924.000 31.66 2.20 33.86 54.00 -20.14 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/24
Test Frequency 2422MHz Polarization Vertical
Temp 25°C Hum. 64%
130.0 dBuV/m
120
110
100
30
80
70
60
50 1
b4
40
2
30 X
20
10.0
1000.000 2700.00  4400.00 G100.00  7800.00 950000  11200.00 12900.00 14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 4844.000 43.64 1.96 45.60 74.00 -28.40 peak
2 * 4844.000 31.34 1.96 33.30 54.00 -20.70 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/24
Test Frequency 2422MHz Polarization Horizontal
Temp 25°C Hum. 64%
130.0 dBuV/m
120
110
100
30
80
70
60
50 1
b4
40
2
30 X
20
10.0
1000.000 2700.00  4400.00 G100.00  7800.00 950000  11200.00 12900.00 14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 4844.000 44,78 1.96 46.74 74.00 -27.26 peak
2 * 4844.000 31.39 1.96 33.35 54.00 -20.65 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/24
Test Frequency 2437MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 43.93 2.05 45.98 74.00 -28.02 peak
2 * 4874.000 31.65 2.05 33.70 54.00 -20.30 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/24
Test Frequency 2437MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 44.29 2.05 46.34 74.00 -27.66 peak
2 * 4874.000 31.74 2.05 33.79 54.00 -20.21 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/24
Test Frequency 2452MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4904.000 44.07 2.14 46.21 74.00 -27.79 peak
2 * 4904.000 31.77 2.14 33.91 54.00 -20.09 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11n (HT40) Test Date 2025/3/24
Test Frequency 2452MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 .
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4904.000 43.22 2.14 45.36 74.00 -28.64 peak
2 * 4904.000 31.86 2.14 34.00 54.00 -20.00 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/24
Test Frequency 2412MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
b
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4824.000 43.87 1.90 45.77 74.00 -28.23 peak
2 * 4824.000 32.03 1.90 33.93 54.00 -20.07 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/24
Test Frequency 2412MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40
2
30 %
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4824.000 45.47 1.90 47.37 74.00 -26.63 peak
2 * 4824.000 31.76 1.90 33.66 54.00 -20.34 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/24
Test Frequency 2437MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 43.43 2.05 45.48 74.00 -28.52 peak
2 * 4874.000 31.88 2.05 33.93 54.00 -20.07 AVG
REMARKS:
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Report No.: BTL-FCCP-3-2502T154

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/24
Test Frequency 2437MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 43.88 2.05 45.93 74.00 -28.07 peak
2 * 4874.000 31.71 2.05 33.76 54.00 -20.24 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/24
Test Frequency 2462MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 44.41 2.20 46.61 74.00 -27.39 peak
2 * 4924.000 31.72 2.20 33.92 54.00 -20.08 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2025/3/24
Test Frequency 2462MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 44.16 2.20 46.36 74.00 -27.64 peak
2 * 4924.000 31.68 2.20 33.88 54.00 -20.12 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/24
Test Frequency 2422MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40
2
30 X
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4844.000 43.99 1.96 45.95 74.00 -28.05 peak
2 * 4844.000 31.23 1.96 33.19 54.00 -20.81 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/24
Test Frequency 2422MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 3
X
40
2
30 %
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4844.000 43.33 1.96 45.29 74.00 -28.71 peak
2 * 4844.000 31.45 1.96 33.41 54.00 -20.59 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/24
Test Frequency 2437MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 44.15 2.05 46.20 74.00 -27.80 peak
2 * 4874.000 31.74 2.05 33.79 54.00 -20.21 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/24
Test Frequency 2437MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4874.000 44.70 2.05 46.75 74.00 -27.25 peak
2 * 4874.000 31.76 2.05 33.81 54.00 -20.19 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/24
Test Frequency 2462MHz Polarization Vertical
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 3
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 43.97 2.20 46.17 74.00 -27.83 peak
2 * 4924.000 31.85 2.20 34.05 54.00 -19.95 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2025/3/24
Test Frequency 2462MHz Polarization Horizontal
Temp 25°C Hum. 64%
1300 dBuV/m
120
110
100
90
80
70
60
50 1
X
40 5
X
30
20
100
1000.000 2700.00 440000 610000 780000  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 4924.000 43.86 2.20 46.06 74.00 -27.94 peak
2 * 4924.000 31.71 2.20 33.91 54.00 -20.09 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/4/1
Test Frequency 2437MHz Polarization Vertical
Temp 20°C Hum. 66%
1300 dBuV/m
120
110
100
90
80
70
60
50 )
40 2
X
30
20
100
18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 19496.00 53.72 -5.82 47.90 74.00 -26.10 peak
2 * 19496.00 41.87 -5.82 36.05 54.00 -17.95 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11b Test Date 2025/4/1
Test Frequency 2437MHz Polarization Horizontal
Temp 20°C Hum. 66%
1300 dBuV/m
120
110
100
90
80
70
60
50 d
40 2
X
30
20
100
18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
No. Mk. Freq. Reading Correct Measure- Limit Over
Level Factor ment
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 19496.00 54.49 -5.82 48.67 74.00 -25.33 peak
2 * 19496.00 41.86 -5.82 36.04 54.00 -17.96 AVG
REMARKS:
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APPENDIXD BANDWIDTH
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|Test Mode |IEEE 802.11b_Main Antenna
. 99 % Occupied Minimum 6 dB
Ut F“;I‘f_lqz“)e”"y Bl (E,\‘Aal_rl‘g)‘” el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2412 7.62 13.20 =500 Pass
2437 8.08 13.20 =500 Pass
2462 8.10 13.04 =500 Pass
6dB Bandwidth
2412 MHz 2437 MHz 2462 MHz
® ‘ e 0 ® , ® . L
B | LJ-MW"U\JI" ’WMKA\'\'\ 7 ) = . | -J'L‘M‘EJ}.J:MJIL‘ A_‘\N:"*'\JU‘JN‘ = -I,_nj".’hu}uq‘- fJ\JJ":U""\'\J = |
)’A‘- f" | | M ,;VU ¥l ‘I‘j\u-' 17 )f‘l\, j | \f“m\‘
u)‘“ﬂh' _V Bl u‘u“‘a«\l\"‘ .,"“ 1 L\\)M J}f‘ . | { 1 .“f\ﬂ_\\l
99% Occupied BW
2412 MHz 2437 MHz 2462 MHz
® R ® . RS ® L L
| e C] - I wﬂd‘ﬁ “"*‘“‘ij T - - T ] vm"ﬂw I -
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[TestMode  |IEEE 802.11b_Aux Antenna
. 99 % Occupied Minimum 6 dB
LS g\mzu)ency el (?/Ialfllg)w eliy Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2412 7.64 13.04 =500 Pass
2437 8.06 13.20 =500 Pass
2462 8.10 13.12 =500 Pass
6dB Bandwidth
2412 MHz 2437 MH 2462 MH
Py e @ G N o
x B N/ v N | RS B SN S R T e )
T i ‘\‘i_f\u : .;.w"«,x'rp LL'N“‘\J\, U . | WI‘UL“”'\.
P m__q_\ . W 7 .
99% Occupied BW
2412 MHz 2437 MHz 2462 MHz
= - #r_ﬂj,m o, . i = = :Jaf o NM:"L-,-U: = y ol M“;"'W
| -_’Pw | J\"«\ | ! ] | 1 T\I 1 #f',u 1 ] 4.1'.\
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|Test Mode

IEEE 802.11g_Main Antenna

. 99 % Occupied Minimum 6 dB
= g\;ﬁ_lqzl,;ency cel (?/Ial-r;g;” el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2412 16.40 16.56 > 500 Pass
2437 16.39 16.56 =500 Pass
2462 16.40 16.56 =500 Pass
6dB Bandwidth
2412 MHz 2437 MH 2462 MH
Py . @ ) S & o o
) T e s o e o e s e R {;w'a_«ww} «J—m&wq; | S e i
1 b 1
/ yi i \
v x i 7 N
99% Occupied BW
2412 MHz 2437 MHz 2462 MHz
P ®=“ e @ L e
= oy R P e i B S -
\ [/l \ | ,f \
= % /' \\‘ 1 ' f | N
il g ot | \\u@.ﬂ et , \“m%
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[TestMode  |IEEE 802.11g_Aux Antenna

. 99 % Occupied Minimum 6 dB
= g\mzu)ency cel (?/Ialfllg)w el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2412 16.38 16.56 2> 500 Pass
2437 16.42 16.56 =500 Pass
2462 16.43 16.48 =500 Pass
6dB Bandwidth
2412 MHz 2437 MHz 2462 MHz
Py . @ ) S & j o
TR SRR b u@ﬁ{ = E r:w'u‘ww@w M%ww;w«; =| ,;www.ww .Mm@w«g;
Jo 1 1 I N - ! ! it ! ! .
e - N AT - : ‘i“u. A - | L‘-\%
99% Occupied BW
2412 MHz 2437 MHz 2462 MHz
P ®=~ i 200 Kz @ i 200 Kz
| F i L e e - = [ %WN-M.N‘W'-;r Framachos = - = | fr""u""w"“‘ bwbw-wi. [ e
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|Test Mode |IEEE 802.11n (HT20)_Main Antenna

. 99 % Occupied Minimum 6 dB
= g\mzu)ency cel (?/Ialfllg)w el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2412 17.59 17.76 2 500 Pass
2437 17.68 17.76 2 500 Pass
2462 17.27 17.68 2 500 Pass
6dB Bandwidth
2412 MHz 2437 MHz 2462 MHz
Py . @ ) S & j S
' PRI e 7 ;\,4,,1; B R T TN TR TR P R = e A A g
i [ Yy [ 1 | ! ot | | ]. [ - | |
A I O Al A
99% Occupied BW
2412 MHz 2437 MHz 2462 MHz
P ®=~ e @ e
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[TestMode  [IEEE 802.11n (HT20)_Aux Antenna

. 99 % Occupied Minimum 6 dB
= g\mzu)ency cel (?/Ialfllg)w el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2412 17.68 17.76 2> 500 Pass
2437 17.62 17.68 =500 Pass
2462 17.66 17.68 =500 Pass
6dB Bandwidth
2412 MHz 2437 MHz 2462 MHz
Py . @ ) S & j o
RS ol e WJLW"WM;«Ml"A.“ - WWV'LW*WFW P‘MWWMMWMMN’M%{ " iw ik v v s S e
'( - I | 1o 1 1 I — 1 1 )
S - 1 i ',jf — | o ‘,)1 J; — | [— H‘t‘l
99% Occupied BW
2412 MHz 2437 MHz 2462 MHz
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|Test Mode |IEEE 802.11n (HT40)_Main Antenna

. 99 % Occupied Minimum 6 dB
= g\mzu)ency cel (?/Ialfllg)w el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2422 36.09 36.32 2 500 Pass
2437 36.44 36.32 2 500 Pass
2452 36.15 36.48 2 500 Pass
6dB Bandwidth
2422 MHz 2437 MHz 2452 MHz
Py . @ ) s & j s
T*W'L " | F""*"“"*Wﬂ | et b |t

1] T ) N

99% Occupied BW
2437 MHz

2452 MHz
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|Test Mode |IEEE 802.11n (HT40)_Aux Antenna
. 99 % Occupied Minimum 6 dB
= g\mzu)ency cel (?/Ialfllg)w el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2422 36.36 36.32 2> 500 Pass
2437 36.44 36.48 =500 Pass
2452 36.08 36.32 =500 Pass
6dB Bandwidth
2422 MHz 2437 MHz 2452 MHz
Py I @ o - o . & o o
- T =L T = .. T
s i s | e L e ;i il Gk o “‘“‘l T i e i s R s .
e i j"“. HT\ T .
\ \ ,‘ L
99% Occupied BW
2422 MHz 2437 MHz 2452 MHz
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|Test Mode |IEEE 802.11ax (HE20)_Main Antenna

. 99 % Occupied Minimum 6 dB
= g\mzu)ency cel (?/Ialfllg)w el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2412 19.00 19.12 2> 500 Pass
2437 19.06 19.04 =500 Pass
2462 18.99 19.04 =500 Pass
6dB Bandwidth
2412 MHz 2437 MHz 2462 MHz
Py . @ ) S & j o
.r”, S W’\Mwun;buru\,ﬂ & rA-J‘”M”MWﬂW WM‘»‘JMM‘ - [PMF‘WM“""‘W”WW\WW"“WWAM
99% Occupied BW
2412 MHz 2437 MHz 2462 MHz
P ®=~ i 200 Kz @ i 200 Kz
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[TestMode  |IEEE 802.11ax (HE20)_Aux Antenna

. 99 % Occupied Minimum 6 dB
Vst g\mzu)ency el (?/Ialfllg)w it Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2412 18.68 19.12 2 500 Pass
2437 19.03 19.04 = 500 Pass
2462 19.02 19.04 = 500 Pass
6dB Bandwidth
2412 MHz 2437 MHz 2462 MHz
Py . @ o @ o

MMW‘WVW»Wl W"““"WMM WNWWJMWJ»% IWWM“‘JWFW’“‘”W“M’“\“

i |
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|Test Mode |IEEE 802.11ax (HE40)_Main Antenna
. 99 % Occupied Minimum 6 dB
= g\mzu)ency cel (?/Ialfllg)w el Bandwidth Bandwidth Limit Result
(MHZz) (kHz)
2422 37.51 37.92 2> 500 Pass
2437 38.28 38.08 =500 Pass
2452 38.08 38.08 =500 Pass
6dB Bandwidth
2422 MHz 2437 MHz 2452 MHz
P’ @ . o & j o 100
- o l=l T = | I
PR O P N T e ST, | g Mt Er MY e O S Ve .amwwmww. wwwmw‘;
PR | X | B |
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[TestMode  |IEEE 802.11ax (HE40)_Aux Antenna

Report No.: BTL-FCCP-3-2502T154

. 99 % Occupied Minimum 6 dB
Vot FrEgene; el BRI Bandwidth Bandwidth Limit Result
(MHz) (MHz)
(MHZz) (kHz)
2422 37.67 37.92 2> 500 Pass
2437 38.00 38.24 =500 Pass
2452 37.88 37.92 =500 Pass
6dB Bandwidth
2422 MHz 2437 MHz 2452 MHz
P’ @ . e & j o 100
(w,, b g gt o b Lty = r‘,M‘MMWM o 4§MWL\“ = FMWM« M‘mw
; e i .} | |
1] C T . ] 1 I
99% Occupied BW
2422 MHz 2437 MHz 2452 MHz
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APPENDIXE OUTPUT POWER
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[Test Mode  |IEEE 802.11b_ Main Antenna |Tested Date [2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 19.04 0.0802 30.00 1.0000 Pass
2437 18.90 0.0776 30.00 1.0000 Pass
2462 19.10 0.0813 30.00 1.0000 Pass
[Test Mode  |IEEE 802.11b_ Aux Antenna |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 19.34 0.0859 30.00 1.0000 Pass
2437 19.49 0.0889 30.00 1.0000 Pass
2462 19.55 0.0902 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11b_ Total |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 22.20 0.1661 30.00 1.0000 Pass
2437 22.22 0.1665 30.00 1.0000 Pass
2462 22.34 0.1714 30.00 1.0000 Pass
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[Test Mode  |IEEE 802.11g_ Main Antenna |Tested Date [2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 19.04 0.0802 30.00 1.0000 Pass
2437 18.90 0.0776 30.00 1.0000 Pass
2462 19.14 0.0820 30.00 1.0000 Pass
[Test Mode  |IEEE 802.11g_ Aux Antenna |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 19.28 0.0847 30.00 1.0000 Pass
2437 19.51 0.0893 30.00 1.0000 Pass
2462 19.54 0.0899 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11g_ Total |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 2217 0.1649 30.00 1.0000 Pass
2437 22.23 0.1670 30.00 1.0000 Pass
2462 22.35 0.1720 30.00 1.0000 Pass
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[Test Mode  [IEEE 802.11n (HT20)_ Main Antenna |Tested Date [2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 22.46 0.1762 30.00 1.0000 Pass
2437 22.29 0.1694 30.00 1.0000 Pass
2462 22.49 0.1774 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11n (HT20)_ Aux Antenna |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 23.37 0.2173 30.00 1.0000 Pass
2437 23.26 0.2118 30.00 1.0000 Pass
2462 23.17 0.2075 30.00 1.0000 Pass
[Test Mode  |IEEE 802.11n (HT20) _ Total |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 25.95 0.3935 30.00 1.0000 Pass
2437 25.81 0.3813 30.00 1.0000 Pass
2462 25.85 0.3849 30.00 1.0000 Pass
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[Test Mode  [IEEE 802.11n (HT40)_ Main Antenna |Tested Date [2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2422 21.80 0.1514 30.00 1.0000 Pass
2437 22.39 0.1734 30.00 1.0000 Pass
2452 22.05 0.1603 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11n (HT40)_ Aux Antenna |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2422 22.94 0.1968 30.00 1.0000 Pass
2437 22.69 0.1858 30.00 1.0000 Pass
2452 22.90 0.1950 30.00 1.0000 Pass
[Test Mode  |IEEE 802.11n (HT40) _ Total |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2422 2542 0.3481 30.00 1.0000 Pass
2437 25.55 0.3592 30.00 1.0000 Pass
2452 25.51 0.3553 30.00 1.0000 Pass
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[Test Mode  |IEEE 802.11ax (HE20)_ Main Antenna |Tested Date [2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 24.07 0.2553 30.00 1.0000 Pass
2437 22.43 0.1750 30.00 1.0000 Pass
2462 22.87 0.1936 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11ax (HE20)_ Aux Antenna |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 24.14 0.2594 30.00 1.0000 Pass
2437 23.78 0.2388 30.00 1.0000 Pass
2462 23.49 0.2234 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11ax (HE20) _ Total |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2412 27.12 0.5147 30.00 1.0000 Pass
2437 26.17 0.4138 30.00 1.0000 Pass
2462 26.20 0.4170 30.00 1.0000 Pass
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[Test Mode  |IEEE 802.11ax (HE40)_ Main Antenna |Tested Date [2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2422 22.55 0.1799 30.00 1.0000 Pass
2437 23.54 0.2259 30.00 1.0000 Pass
2452 22.67 0.1849 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11ax (HE40)_ Aux Antenna |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2422 23.32 0.2148 30.00 1.0000 Pass
2437 23.52 0.2249 30.00 1.0000 Pass
2452 23.43 0.2203 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11ax (HE40) _ Total |Tested Date |2025/3/3
Frequency Peak Power Peak Power Power Limit Power Limit Test Result
(MHz) (dBm) (W) (dBm) (W)
2422 25.96 0.3947 30.00 1.0000 Pass
2437 26.54 0.4508 30.00 1.0000 Pass
2452 26.08 0.4052 30.00 1.0000 Pass
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For RU Configuration:

[Test Mode  [IEEE 802.11ax (HE20)_Main |Tested Date [2025/3/11

Frequency Peak Power Peak Power Power Limit Power Limit Result

(MHz) (dBm) (W) (dBm) (W)

2412 full 22.57 0.1807 30.00 1.0000 Pass
2412-26_Tones 14.16 0.0261 30.00 1.0000 Pass
2412-52_Tones 16.76 0.0474 30.00 1.0000 Pass
2412-106_Tones 19.17 0.0826 30.00 1.0000 Pass

[TestMode  [IEEE 802.11ax (HE20)_Aux [Tested Date [2025/3/11
Frequency Peak Power Peak Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)

2412 full 23.21 0.2094 30.00 1.0000 Pass
2412-26_Tones 12.68 0.0185 30.00 1.0000 Pass
2412-52_Tones 17.49 0.0561 30.00 1.0000 Pass
2412-106_Tones 20.01 0.1002 30.00 1.0000 Pass

[TestMode  |IEEE 802.11ax (HE20)_Total [Tested Date [2025/3/11
Frequency Peak Power Peak Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)

2412 full 25.91 0.3901 30.00 1.0000 Pass
2412-26_Tones 16.49 0.0446 30.00 1.0000 Pass
2412-52_Tones 20.15 0.1035 30.00 1.0000 Pass
2412-106_Tones 22.62 0.1828 30.00 1.0000 Pass
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[TestMode  [IEEE 802.11ax (HE40)_Main |Tested Date [2025/3/11
Frequency Peak Power Peak Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 full 21.75 0.1496 30.00 1.0000 Pass
2422-242 Tones 19.72 0.0938 30.00 1.0000 Pass
[TestMode  |IEEE 802.11ax (HE40)_Aux |Tested Date |2025/3/11
Frequency Peak Power Peak Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 full 22.87 0.1936 30.00 1.0000 Pass
2422-242 Tones 20.75 0.1189 30.00 1.0000 Pass
[Test Mode  [IEEE 802.11ax (HE40)_Total |Tested Date |2025/3/11
Frequency Peak Power Peak Power Power Limit Power Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 full 25.36 0.3433 30.00 1.0000 Pass
2422-242 Tones 23.28 0.2126 30.00 1.0000 Pass
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APPENDIXF POWER SPECTRAL DENSITY
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|Test Mode |IEEE 802.11b_Main Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -5.21 8.00 Pass
2437 -4.77 8.00 Pass
2462 -5.22 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
Py . E2 o E3 o
| W.b,y.k‘ Ml,#d._)m . ‘* Wn“#["ll\ r‘“‘r“;.‘ld‘, *"L\..‘.. | » WIM "lt“_u, W‘M«
Wﬁ","‘_ e, | “WVML‘ UP“*.,UV pr“’. v ‘.N
f‘ g ‘\\"‘. : / w‘w, . ,r'r \‘\
W oo o
[Test Mode  [IEEE 802.11b_Aux Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHZz) (dBm/3kHz) (dBm/3kHz)
2412 -5.09 8.00 Pass
2437 -4.90 8.00 Pass
2462 -6.99 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
P ® j L ® j R
Wﬂw\‘ d.».m,.w Mww“:l Fﬂu% T Tk WMWH m% ]
Mﬁ'wl : I‘JAL‘M i \M-W‘L "“M\‘f . \‘ Jm“i .
r “ T N s [
f"} | 1 A \N i . H\HL
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W | v_’”l \Lﬂ“u #{NI [
[TestMode  [IEEE 802.11b_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -2.14 8.00 Pass
2437 -1.82 8.00 Pass
2462 -3.01 8.00 Pass
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|Test Mode |IEEE 802.11g_Main Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -9.82 8.00 Pass
2437 -10.01 8.00 Pass
2462 -9.84 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
Py @ e @ e
R T o T e Wy Sy e i . “jj”‘l
! "
Myﬂf k’ ' r‘r‘ﬂ' "i\t " l**"
ry iy i Yy, S l\“‘w\
[Test Mode  [IEEE 802.11g_Aux Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -9.70 8.00 Pass
2437 -9.16 8.00 Pass
2462 -8.96 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
P ® j L ® j R
I..m,\.l.‘J,f}w.mf-qM‘l).iwl |||u.|,\mw.',l.“'.‘li¢.l.lt|‘w.‘\{ ; WIMW wfmhmll ‘WW'}:'W«”W"NMI‘ |u:" J “'i Misnmgaf ‘,,,I
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‘ .Hylf th e X ‘ 4
e A et o MM‘M e ij ' m’w
[TestMode  [IEEE 802.11g_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -6.75 8.00 Pass
2437 -6.55 8.00 Pass
2462 -6.37 8.00 Pass
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|Test Mode

|IEEE 802.11n (HT20)_Main Antenna

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -11.68 8.00 Pass
2437 -11.76 8.00 Pass
2462 -12.49 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
Py . E2 o E3 o
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[Test Mode  [IEEE 802.11n (HT20)_Aux Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -11.60 8.00 Pass
2437 -11.21 8.00 Pass
2462 -11.38 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
P @ 2 @ R
P"M‘“"“‘l-twwvfml fﬁmgwmwmw‘ _ uwwﬁhwﬁrmwml H)J.wwu.m,hmwﬁ | ‘.L|WJJMW\'JWJJ}A‘ w.m,u.\mwp\mw“ |
| H‘ |1. ul | L
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[TestMode  [IEEE 802.11n (HT20)_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -8.63 8.00 Pass
2437 -8.47 8.00 Pass
2462 -8.89 8.00 Pass
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|Test Mode |IEEE 802.11n (HT40)_Main Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -13.67 8.00 Pass
2437 -14.48 8.00 Pass
2452 -15.19 8.00 Pass
2422 MHz 2437 MHz 2452 MHz
Py . E2 o E3 o
FW,AJ.,I R i mwwﬁ WMMWM MW“}
| 1 ! | 1 ‘ |
:J_ L . /J l‘ an .‘L
»'JI ‘\ ’ / \l‘q ’ "‘" ‘1‘
s d"\,;‘.w wwf KV ,wwf. ﬂum,w, wl
[Test Mode  [IEEE 802.11n (HT40)_Aux Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHZz) (dBm/3kHz) (dBm/3kHz)
2422 -13.32 8.00 Pass
2437 -13.45 8.00 Pass
2452 -12.98 8.00 Pass
2422 MHz 2437 MHz 2452 MHz
P ® j L ® j R
lmw..uw Lsdin g F“’WM"I wmwwﬂ F""‘“‘*‘”’;“”“ W«MW .
. T ‘-\, ) 1]
il - . | | wl R
nM \“M; »M-L“j 1 \‘\“\Mﬂ Juihwf"u" T '\’JWM
[TestMode  [IEEE 802.11n (HT40)_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -10.48 8.00 Pass
2437 -10.92 8.00 Pass
2452 -10.94 8.00 Pass
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|Test Mode

|IEEE 802.11ax (HE20)_Main Antenna

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -11.39 8.00 Pass
2437 -12.22 8.00 Pass
2462 -12.23 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
Py . C o 2 o
r“"“‘“"‘“"““”w rll'w»»'ﬁhmwn] ' }'WWW’ Aty ' F*M*?N“M’W"”“‘. Mwmw&l
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[Test Mode  [IEEE 802.11ax (HE20)_Aux Antenna

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -11.66 8.00 Pass
2437 -11.95 8.00 Pass
2462 -11.28 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
P @ L @ R
I-WV0“W”*1 ol b | r"i“f‘““‘f**w*“‘rﬂ'w*“‘““wﬂ WWM“*.“WWWWT
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[TestMode  |IEEE 802.11ax (HE20)_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -8.51 8.00 Pass
2437 -9.07 8.00 Pass
2462 -8.72 8.00 Pass
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|Test Mode |IEEE 802.11ax (HE40)_Main Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -15.06 8.00 Pass
2437 -15.31 8.00 Pass
2452 -15.13 8.00 Pass
2422 MHz 2437 MHz 2452 MHz
Py . E2 ) T E3 o
FM%MM —*‘M:M.w .\”.“"“W . wmwwl ‘ ]H,Jw *MW r‘*”@w-m;,'
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[Test Mode  [IEEE 802.11ax (HE40)_Aux Antenna
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -13.82 8.00 Pass
2437 -15.52 8.00 Pass
2452 -15.10 8.00 Pass
2422 MHz 2437 MHz 2452 MHz
P @ UL @
»dw\ww%“"j‘]-MM\Mqu 1 rwdui'-«#@"'”'l Pl [WW St LTI
[ | | | [l
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[TestMode  |IEEE 802.11ax (HE40)_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -11.39 8.00 Pass
2437 -12.40 8.00 Pass
2452 -12.10 8.00 Pass
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For RU Configuration:
|Test Mode |IEEE 802.11ax (HE20)_Main

Test Frequency
(MHZz)

Power Spectral Density
(dBm/3kHz)

Maximum Limit
(dBm/3kHz)

Result

2412 full

-11.99

8.00

Pass

2412-26 Tones

-12.11

8.00

Pass

2412-52 Tones

-12.65

8.00

Pass

2412-106 Tones

-12.19

8.00

Pass

2412 full

2412-26 Tones

20 offfet 13]1 dB

A
i

-0

Center 2.412 GHz

Date: 11.MAR.2025 15:33:21

2.5 MHz/ Span 25 MHz

® “RBW 3 kEz Marker 1 [T1 ] ® *RBW 3 kHz Marker 1 [T1 ]
“VUBW 10 kHz -11.99 dBm “VUBW 10 kHz -12.11 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 o 2.415750000 GEz Ref 20 dBm *Att 30 dB SWT 2.8 o 2.402500000 GEz

20 offfet 13]1 dB

-850

Center 2.412 GHz 2.5 MHz/

Date: 11.MAR.2025 15:38:29

Span 25 MHz

2412-52 Tones

2412-106 Tones

Date: 11.MAR.2025 15:37:14

® *RBW 3 kHz Marker 1 [T1 ] ® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -12.65 dBm *VBW 10 kHz -12.19 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 s 2.405400000 GEz Ref 20 dBm *Att 30 dB SWT 2.8 s 2.402250000 GHz
20 Offfet 1311 dB 20 Offfet 13}1 dB
L. = L. o=
A A
—1 —- -1 1
ll J gl PR | I | . { T N T
| I
M J‘"ﬂ "
M “*l Jm
yli
oo oo
Center 2.412 GHz 2.5 MEz/ Span 25 MHz Center 2.412 GHz 2.5 MEz/ pan ME:

Date: 11.MAR.2025 15:35:30
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|Test Mode |IEEE 802.11ax (HE20)_Aux
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)

2412 full -11.81 8.00 Pass
2412-26 Tones -13.40 8.00 Pass
2412-52 Tones -12.20 8.00 Pass

2412-106_Tones -12.16 8.00 Pass
2412 full 2412-26 Tones
® im0 Tl e ® RO Rt
=
e e e o
| |
i My,
Y
2412-52 Tones 2412-106 Tones
® 0w 1eia0 am ® o o wm e am
=
LA ]J\Iwﬁl NW"\'\WAM
\I J 1 l o l.] N l‘ |ik|| | ‘Jll
| .
T“/ “l‘ }/M “hL
Wy M
|Test Mode |IEEE 802.11ax (HE20) Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)

2412 full -8.89 8.00 Pass
2412-26 Tones -9.70 8.00 Pass
2412-52 Tones -9.41 8.00 Pass
2412-106 Tones -9.16 8.00 Pass
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|Test Mode

IEEE 802.11ax (HE40)_Main

Date: 11.MAR.2025 15:39:52

Date: 11.MAR.2025 15:42:04

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 full -15.42 8.00 Pass
2422-242 Tones -15.68 8.00 Pass
2422 full 2422-242 Tones
® ) e e e @ e Dol e
lvhu‘:.l | I‘v'hu\JM e A nan AJMIII !Ua_%’r% 1 WMM A iM
JI 1
/ \ J '
«” L r y
WA d A e VM

[TestMode  [IEEE 8

02.11ax (HE40)_Aux

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)

2422 full -14.90 8.00 Pass

2422-242 Tones -14.94 8.00 Pass

2422-242 Tones

Ref 20 dBm Att 30 dB

SWT 6.8 s

20 offpet 13[1 dB

EE

rapl

—

-850

Center 2.422 GHz

Date: 11.MAR.2025 15:49:00

6 MEz/ Span 60 MHz

® RBW 3 kEz Marker 1 [T1 ] ® RBW 3 kEz Marker 1 [T1 ]
VBW 10 kHz -14.90 dBm VBW 10 kHz -14.94 dBm
2.439040000 GEz Ref 20 dBm Att 30 dB SWT 6.8 s 2.421160000 GHz

20 Offpet 13[1 aB

' d ]

er 2.422 GHz

Date: 11.MAR.2025 15:48:12

6 MEZ/

Span 60 MHz
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[TestMode  |IEEE 802.11ax (HE40)_Total

Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)

2422 full -12.14 8.00 Pass

2422-242 Tones -12.28 8.00 Pass
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|Test Mode |IEEE 802.11b_Main Antenna

Low Bandedge-2412 MHz High Bandedge-2462 MHz

® *RBW 100 kHz Marker 4 ® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kEz *VBW 300 kHz -44.77 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms Ref 20 dBm *Att 30 dB SWT 10 ms 2.504000000 GHz
20 Offpet 15f5 daB 20 Offpet 15|55 dB Marker| 1 [T1
1 10f41 @Bm
L Cinbe ¥ oo  —
Marker( 2 [T1
R o
-48L 66 dBm
Marker| 3 [T1
i N -48L 36 dBm
i} - / \5 350000600 GEz

Pt A A A A AR A wuwlw"q W MWMM«MM

l. Ml DR AT Y
-6
-7
T2 r2
F1 F1
-80 -80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 12.MAR.2025 17:27:11 Date: 12.MAR.2025 17:33:40

2412 MHz-10th Harmonics

v EEE - ®,

A
T il AV P WY P P e

Pur] TR

2437 MHz-10th Harmonics
L - M ®

L Yo e Aw

2462 MHz-10th Harmonics
L - ®

" I R
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[TestMode  [IEEE 802.11b_Aux Antenna

Low Bandedge-2412 MHz High Bandedge-2462 MHz
® *RBW 100 kEz Marker 4 [T1 ] ® *RBW 100 kHz Marker 4 [T1 |
Ref 20 dBm *Att 30 dB SWT 10 ms 2.3 00 GHz Ref 20 dBm *Att 30 dB SWT 10 ms 2.517800000 GHz
20 Offpet 15|33 4B 20 Offpet 15|3 dB Marker( 1 [T1
1 9} 93 cEm
) E A BIPITrY e | - |
;WUM‘\" 7134 aBm
T GET| wve
A 4700 apm
-t "]J \ 2[-500000p00 Rz
j \
Vsl Ab iy - AN L NMWMM“WWWWW
L
F2 F2
1 F1l
Start 2.323 GHz 10 MHZ/ Stop 2.423 GHz Start 2.448 GHz 10 MHZ/ Stop 2.548 GHz
Date: 12.MAR.2025 17:28:06 Date: 12.MAR.2025 17:34:31

2412 MHz-10th Harmonics

v EEE ®,

(L wrweeey ey

D e . EEE ®

ooy I

® e e BEET ®,

A

Project No.: 2502T154 Page 119 of 129 Report Version: R01



3L

Report No.: BTL-FCCP-3-2502T154

|Test Mode |IEEE 802.11g_Main Antenna

High Bandedge-2462 MHz

Low Bandedge-2412 MHz
® *RBW 100 kHz Marker 4 [T1 ] ® *RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kEz 35.11 dBm VBN 300 B 443 cm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.400000000 GHz Ref 20 dBm *Att 30 dB SWT 10 ms 2.484400000 GHz
20 Offpet 15f5 daB Markler| 1 [T1 20 Offpet 15|55 dB Marker [T1
7172 dBm 7162 dBm
L ol 412400b0n coc|Em L.
1 7.72 dBn = = LTIL 1 01 7.62)1 dBm
g FM |
Ma. {5 [T1
-46} 43 dim
-t 2l[350000p00 iz "]H \ Z[500000p00 cEZ
52 f2.278 / 1 / 2 -} >\a,7o b
: \
7 g
MMMWMMW“ l. A oo MRl A AN Mg AR
Fl F1l
Start 2.323 GHz 10 MHZ/ Stop 2.423 GHz Start 2.448 GHz 10 MHZ/ Stop 2.548 GHz
Date: 12.MAR.2025 17:35:37 Date: 12.MAR.2025 17:39:33
2412 MHz-10th Harmonics
@ E3 o E3
a (= = (2]
= = =
V"l bt g = ‘l“"'w.ﬂ\. WL e n - -
WAy T T e T A «
bihecnfind bt o s
2437 MHz-10th Harmonics
@ & o @
- - -
= = =
n ™ I |
Al Il T G SR T e L B AT
! UV oy e ] v"l
brotnatabnpabol e pa it IWPTEN W FYRV, LNM.M‘
2462 MHz-10th Harmonics
% % SR &2
- - -
= = =
3 7. o B e . k_ ’l N
4 B A g W T P BT o e W TR
[ v vy e v *
bttt | JF IR ROV P O P

Project No.: 2502T154

Page 120 of 129

Report Version:

RO1



3L

Report No.: BTL-FCCP-3-2502T154
[TestMode  |IEEE 802.11g_Aux Antenna
Low Bandedge-2412 MHz High Bandedge-2462 MHz
® St oo et ® S e e T
;0 Off etm 1513 4aB = :0 Off] etm 1513 dB — LLuK':;-i CTJ: J: —
'M a[
2 Jpz.118 ’j ! /J 2 w\\me 53
ol i
FETTEIN NEN L TN T W A EON | STV U MRRTES TR IO
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 12.MAR.2025 17:36:28 Date: 12.MAR.2025 17:40:22
2412 MHz-10th Harmonics
@ @ ) o £
=| =| =|
g I L R AT Pl G T
pemabthric- Ll d-«m.)—L..vmmh\w.d\W sl - MVWV_M
2437 MHz-10th Harmonics
@ @ @
] ] ]
1 LS RS G NN OGS E S
1 U e v v T 4 ‘
bk, A tpprte e ] kst
2462 MHz-10th Harmonics
@ @ BERE @
] ] ]
T e i P L P P
. I it e I T

Project No.: 2502T154

Page 121 of 129

Report Version: R01



3L

Report No.: BTL-FCCP-3-2502T154

|Test Mode |IEEE 802.11n (HT20)_Main Antenna
Low Bandedge-2412 MHz High Bandedge-2462 MHz
® :mzw 100 kEz Marker 4 [T1 ] ) ® :maw 100 kHz Marker 4 [1:’] .
20 Offpet 1515 4B - - ' 20 Offpet 1515 dB Mar kr*:“\’ L'r“ ,‘ —
B I
e 1 4.8 T 1 aysdb Markerj2 [T0
iy 1 -47}81 dBm
. jf “ W\ R
2 f5.122 ] 2 pslise b
jEEIE
ottt i o0 N L. \“W TR WA o P TP WY e e
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 12.MAR.2025 17:41:44 Date: 12.MAR.2025 17:53:41
2412 MHz-10th Harmonics
@ L . o ®
=| =| =|
5 (A
X i T TN =
. . ‘ i |
R WY s h»wnmjlww [
2437 MHz-10th Harmonics
@ @ @
= = =
pp— pp— T ﬁwhi\u e B —
PR, = A
. i b
2462 MHz-10th Harmonics
@ ) @ ) T @ }
= = =
- - A ot . T
o T TR A HF F
e i
gty st b Bioatasol! nipraie e

Project No.: 2502T154

Page 122 of 129

Report Version: R01




3L

Report No.: BTL-FCCP-3-2502T154

|Test Mode

|IEEE 802.11n (HT20)_Aux Antenna

Low Bandedge-2412 MHz High Bandedge-2462 MHz
® *RBW 100 kEz Marker 4 [T 1] ® *REW 100 kHz Marker 4 [T1 ]
Ref 20 dBm *Att 30 dB SWT 10 ms 2.400000000 GHz Ref 20 dBm *AtT 30 dB SWT 10 ms 2.511400000 GHz
20 Offpet 1513 4aB Mark 1 [T1 20 Offpet 15(3 dB Marker| 1 [T1
= 414G L. - A f :ﬂr ctm “
- 2 o51gk a 2 [T1 ™ 1 ¥.57) Marker| 2 [T
- Jon e el [ o]
[T1 [ “ ] Marker( 3 [T1 .
-47L04 -46L 65 dBm
-t 2[350000000 & r ]/ \ 2[500000)00 Gz
- I 1 i 1 \
2 —+24.872 D2 24143 dpn
/ L/
iy 1
PR IVRTP TV Y IER (WUTR TIOWA AR, . O T PV £ AT B A TR W T Y
= 7 =
Fl Fl
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 12.MAR.2025 17:42:38 Date: 12.MAR.2025 17:47:01
2412 MHz-10th Harmonics
@ @ . e ®
1 = " = . (5]
= = =
- - i ? RN A T ey R W o Al
. ,
Lo 99 PSPPI TET AT TN ey ety WWM *
2437 MHz-10th Harmonics
® ® o ®
- - -
] ] ]
e S LT I e P T L
R r i
e ok ST NRPE Y T, bty
2462 MHz-10th Harmonics
@ £ T 2
- - -
] ] ]
el B e S v i o s
. J .
i T i )
S A bt LS "

Project No.: 2502T154

Page 123 of 129

Report Version: R01




3L

Report No.: BTL-FCCP-3-2502T154

|Test Mode |IEEE 802.11n (HT40)_Main Antenna
Low Bandedge-2422 MHz High Bandedge-2452 MHz
® :msw 100 kHz Marker 4 [T1 ] ® :maw 100 kHz Marker 4 [T:k]w
10 Offpet 1515 4B . Ma 10 Offpet 15(5 dB Mar kr«:-\ IT‘: >; —
1 0.5206 o -2 hr ctm [ 2]
L. H: - TE T e
P A It bl AR o N . A A TRV, Vi Ty AR IIRY SV s Eva L avee W RSe A7
-90 1‘1 o0 Fl h
Start 2.245 GHz 20 MHz/ Stop 2.445 GHz Start 2.43 GHz 20 MHz/ Stop 2.63 GHz
Date: 12.MAR.2025 17:56:36 Date: 12.MAR.2025 18:00:36
2422 MHz-10th Harmonics
@ ® . . o ®
= = B
J"‘r'\.a " Nu»\;_b\_,.,(\u.vw‘ ]
T YTy e e Ty o
hous L. i e friabdl]| igeruinio]
2437 MHz-10th Harmonics
i L @
B B B
e -a-lwv-\,ﬂﬂ.,,\,_mm P g
v 38 T e it
Lot 1 A o Lohigbarnry .
2452 MHz-10th Harmonics
@ ) @ - T @ }
B B B
e e = e o o
b st dibospil = \W‘W “‘“K I W‘.’“‘ I

Project No.: 2502T154

Page 124 of 129

Report Version: R01




3L

Report No.: BTL-FCCP-3-2502T154

|Test Mode |IEEE 802.11n (HT40)_Aux Antenna |
Low Bandedge-2422 MHz High Bandedge-2452 MHz
® :FBW 100 kEz Marker 4 [j ] ® :maw 100 kHz Marker 4 [1:’]/
10 Ooffpet 15[3 dB . Ma H\’r\ 10 Offetll“;id.ﬁ rxmk:-\ IT‘ —
10,708 o _ ”A %3}-4 z 4: ctm
- - H: e [
Ma 3 (T 1
i i X
Aucasmohr iyl kot fsgns i . L T L v AL L
Start 2.245 GHz 20 MHz/ Stop 2.445 GHz Start 2.43 GHz 20 MHz/ Stop 2.63 GHz
Date: 12.MAR.2025 17:57:25 Date: 12.MAR.2025 18:01:39
2422 MHz-10th Harmonics
@ ® . . o ®
= = =
o ;‘w'u AW W™ AN W 7 T
A O L i i
2437 MHz-10th Harmonics
. L @
] ] ]
o R AT o T N
t [ E P8y v ey A v }
(AT PETPRNY SO VRS RPN 1) rgsbis) LM\.J\—IW i
2452 MHz-10th Harmonics
@ ) @ - T @ }
] ] ]
" 1
AT Voo VT P T e e
A A AL A SRR
PR YR PUYR S0 VR PRV RTIS TORrIe T L,umﬂ ) |

Project No.: 2502T154

Page 125 of 129

Report Version: R01




3L

Report No.: BTL-FCCP-3-2502T154

|Test Mode

|IEEE 802.11ax (HE20)_Main Antenna

Low Bandedge-2412 MHz High Bandedge-2462 MHz
® *RBW 100 kEz Marker 4 [T1 ] ® *RBW 100 kHz Marker 4 [T1 |
Ref 20 dBm *Att 30 dB SWT 10 ms 2.400000000 GHz Ref 20 dBm *AtT 30 dB SWT 10 ms 2.541400000 GHz
20 Offpet 1515 4B Marker| 1 [T1 20 Offpet 1515 dB Marker| 1 [T1
3118 dBm
L o o cec|EM
aoos @ FETT T Harke _
LK i ’
J Marker| 3 [T1
-48L 45 dBm
-t "]] \ 3[500000p00 GEz
2 425.996 _Jj 2 6_\ﬁ23
) \
¥ 4
A AR A A A TR AT RTINS PWI N YR T PR M T
= 7 =
Fl F
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 12.MAR.2025 18:03:44 Date: 12.MAR.2025 18:08:02
2412 MHz-10th Harmonics
@ @ . o £
1 = " = . (5]
= = =
g g ot s A -r]'kNWf'\r'wW\o <
e ey s
ot R
2437 MHz-10th Harmonics
@ & o @
- - -
] ] ]
e e = R P
S e w s s
(VYL U Y U | Y W«LM,A-M ™ N
2462 MHz-10th Harmonics
& ) R £
- - -
] ] ]
1 — - bk 8
K e e v T T W e e R
) P T 2 ik } .
It b el girarad i s e A s g

Project No.: 2502T154

Page 126 of 129

Report Version: R01




y
3 L L Report No.: BTL-FCCP-3-2502T154

|Test Mode |IEEE 802.11ax (HE20)_Aux Antenna

Low Bandedge-2412 MHz High Bandedge-2462 MHz

® *RBW 100 kHz Marker 4 [T1 ] ® *RBW 100 kHz Marker 4 [T1
“yBW 300 KE= 36,18 dm “uBW 300 xB= 1
Ref 20 dBm *Att 30 dB SWT 10 ms 2.400000000 GHz Ref 20 dBm *Att 30 dB SWT 10 ms 2.526
20 Offpet 1543 as Markler| 1 [T1 20 Offpet 15|3 dB Marker| 1 [T1
5423 dBm| 5143 dBm
L L. _ docrinchoc cotmm
o 5 sls g Marker| 2 [T1
a 5.220 a T 1 5¥a3ls
I T e
PN k
T TS TSI SR wvn
Marker( 3 [T1
i -47}52 dBy N -47(16 dBm
- A[=o0000p00 3:1\ - 1 \ 21 500000p00 GEz

N - /J | [ B ,54_\?65

Mottt b Aot o ‘WWWM i L T E YT N R | T

-6
-7
T2 r2
F1 F1
—s0 -80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 12.MAR.2025 18:04:32 Date: 12.MAR.2025 18:08:50

2412 MHz-10th Harmonics

v EEE ®,

® e e BEE ®,

PP e R e

s

I:
]
4
2

® e e BEET ®,

T e T e N VT e AT

e T al

Project No.: 2502T154 Page 127 of 129 Report Version: R01



y
3 L L Report No.: BTL-FCCP-3-2502T154

|Test Mode |IEEE 802.11ax (HE40)_Main Antenna

Low Bandedge-2422 MHz High Bandedge-2452 MHz
® *RBW 100 kHz Marker 4 [T1 ] ® *RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kEz ~41.09 dBm “VBW 300 kHz -52.07 ¢Bm
Ref 10 dBm *Att 20 dB SWT 20 ms 2.400000000 GHz Ref 10 dBm *Att 20 dB SWT 20 ms 2.489200000 GHz
10 Offpet 15|5 4B Marker| 1 [T1 10 Offpet 15(5 dB Marker| 1 [T1
. I 159 asm] 1156 aBm
11.59 den mm z=={ N o1 1-pclo Iz ={Ew
M I":M T, RN Marker| 2 [T1
-t oo [ i
Mark 3 [T1 Marker|
."“l’)[‘u; 2|-500000p00 GEz
2 fps.eos Hs.ada b
] . |
ﬂf I W‘\%]
bt LA A g rptr At s -ttt Pl Koy b g ot AR NS
- F-s
-
-
F2 T2
F1 F1
-90 ‘ -90
Start 2.245 GHz 20 MHz/ Stop 2.445 GHz Start 2.43 GHz 20 MHEZ/ Stop 2.63 GHz
Date: 12.MAR.2025 18:10:03 Date: 12.MAR.2025 18:14:33

2422 MHz-10th Harmonics

L o L ®
E = E
L Foses RV AV I s Ei WA e e
s iy () TN Lmu-alm-\ e o i v i '
2437 MHz-10th Harmonics
L L @
= = =
* e o i el E e o
frrm okt oyl o] o] M‘M._m -
2452 MHz-10th Harmonics
L RN L @
= = =
- NSRS RS .1 P S
N N | L A T

Project No.: 2502T154 Page 128 of 129 Report Version: R01




y
3 L L Report No.: BTL-FCCP-3-2502T154

[Test Mode  [IEEE 802.11ax (HE40)_Aux Antenna |

Low Bandedge-2422 MHz High Bandedge-2452 MHz

® *RBW 100 kHz Marker 4 [T ® *RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kEz “VEW 300 kHz -48.40 dBm
Ref 10 dBm “Att 20 dB SWT 20 ms Ref 10 dEm *att 20 dB SWT 20 ms 2.485200000 GEz
To Offfet 153 az Markfr 1o oftfet 15[3 aB Marker| 1 [T1
N 286 opm
2.850
11.0q7 a8 1 IJ‘JI 2l aacenohac oo
M T Marker| 2
- Ll
2 v
Ma: Marker]
‘ 2]-500000p00 GEz
2 f7.14a
2 428.933 Wb \
o8 4 o8
b A S A A1 ML Y . M o gt AR AL
-
o
T2 T2
r1 r1
50 | 90
Start 2.245 GHz 20 MHEz/ Stop 2.445 GEz Start 2.43 GHz 20 MHz/ Stop 2.63 GHz
Date: 12.MAR.2025 18:10:50 Date: 12.MAR.2025 18:15:20

2422 MHz-10th Harmonics
L o . L . o

T Ty TiF

e spbrtathomg st ity o M MA.an'-wJ \\\L}_‘—w""

2437 MHz-10th Harmonics
L : L

2452 MHz-10th Harmonics
L RN L

Ay v e gt
198 [STHIH SV APSTIN (VR WHIE FIC PNy OV

End of Test Report

Project No.: 2502T154 Page 129 of 129 Report Version: R01



